BT90

Spare parts list

Beams and screeds

Valid from serial number

BT90 Pneumatic drive unit FRO016129
BT90 Electric drive unit FRO016129
BT90 Gasoline drive unit FRO016129

BT90 Free end section

BT90 Complete pneumatic set

BT90 Complete electric set

BT90 Complete gasoline set

BT90 Section 1 m (3.2 ft)

BT90 Section 1 m (3.2 ft) pneumatic

BT90 Section 2 m (6.5 ft)

BT90 Section 2 m (6.5 ft) pneumatic

BT90 Section 3 m (9.8 ft)

BT90 Section 3 m (9.8 ft) pneumatic

BT90 Extension

BT90 Outrigger

BT90 Crown invert bracket

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27

Aitlas Copco



8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Contents

Contents
General information. . ... ... .. . . e 5
Spare parts list. . ... 6
Petrol drive unit. ... .. ... 6
Centrifugal clutch. . ... ... . .. . 8
Electric drive unit . ... ... . . . e 10
Pneumatic drive unit. . . ... ... .. 14
Free end section. . ... ... .. . e 16
EXteNSiON. . ... 18
OULI GO, . o 20
Crown invert bracket for pneumaticscreed. . ............... ... ... ... ... ... ... 22
Electric or petrol screed sections. ............. .. ... ... . ... .. 24
Tmeter (3.2 ). ..o 24
2meter (6.5 f1). ..o 26
Imeter (9.8 ). ..o 28
Pneumatic screed sections. . ......... ... .. .. . 30
Tmeter (3.2 ). ..o 30
2meter (6.5 f1). ..o 32
Imeter (9.8 ). ..o 34
KIS, ..o 36
Service kit, Honda GX 270. . . ... .. 36

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 3

8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90

Spare parts list

General information

This spare parts list applies to the following:

Part number

Description

4812 0509 90 BT90 Pneumatic drive unit

4812 0509 91 BT90 Electric drive unit

4812 0509 92 BT90 Petrol drive unit

4812 0509 93 BT90 Free end section

4812 0509 94 BT90 Complete pneumatic set

4812 0509 95 BT90 Complete electric set

4812 0509 96 BT90 Complete petrol set

4812 0509 97 BT90 Section 1 m (3.2 ft)

4812 0509 98 BT90 Section 1 m (3.2 ft) pneumatic
4812 0509 99 BT90 Section 2 m (6.5 ft)

4812 0510 00 BT90 Section 2 m (6.5 ft) pneumatic
4812 0510 01 BT90 Section 3 m (9.8 ft)

4812 0510 02 BT90 Section 3 m (9.8 ft) pneumatic
4812 0510 03 BT90 Extension

4812 0510 49 BT90 Outrigger

4812 0510 50 BT90 Crown invert bracket

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating

instructions!

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list BT90

Spare parts list

Petrol drive unit

6 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90

Spare parts list

No. Description Remark Quantity Part number
1 Rivet 4 4700 1016 63
2 Screw M12 x 35 mm (DIN 603) 2 -
3 Screw M12 x 130 mm (DIN 931) 1 -
4 Nut M12 (DIN 986) 8 -
5 Engine GX 270 1 4812 0510 47
6 Handle 2 4700 3635 06
7 Screw M8 x 20 mm 45 H (DIN 916) 2 -
8 Washer 1 4812 0504 37
9 Coupling 1 4700 3668 03
10 Nut M8 x 20 mm 45 H (DIN 916) 3 -
11 Rubber cross 1 4700 3668 07
12 Screw M10 x 20 mm 45 H (DIN 916) 1 -
13 Nut M10 (DIN 986) 16 -
14 Winch holder 1 4812 0510 31
15 Handle 2 4700 3668 42
16 Angle bar 3 4700 3668 57
17 Shaft 1 4700 3668 58
18 Screw 1 4700 3668 59
19 Pulley 1 4700 3668 60
20 Engine frame 1 4812 0510 33
21 Cover 1 4812 0510 34
22 Cover holder 1 4700 3668 63
23 Clutch 1 4812 0510 46
24 V-belt 2 4700 3668 65
25 Right hand winch 1 4700 3668 66
26 Cable 1 4700 3669 50
27 Screw M6 x 12 mm (DIN 6921) 2 -
28 Screw M8 x 22 mm (DIN 933) 2 -
29 Screw M10 x 25 mm (DIN 933) 8 -
30 Screw M10 x 35 mm (DIN 933) 4 -
31 Screw M10 x 40 mm (DIN 931) 4 -
32 Screw M12 x 25 mm (DIN 933) 4 -
33 Screw M8 x 50 mm (DIN 933) 1 -
34 Nut M8 (DIN 985) 2 -
35 Washer 8.4x18x1.5mm 2 -
0.33x0.71 x 0.06 in.
36 Washer 10.5x 20 x 2 mm 20 -
0.41 x0.78 x 0.07 in.
37 Washer 13 x27 x2.5mm 7 -
0.51 x 1.06 x 0.09 in.
38 Data plate 1 -
39 Bearing 2 D604 0001 16
40 Eye 1 4700 4990 92
41 Guide 1 4700 0324 05
42 Guide 1 4700 0324 10
43 Pulley, complete 1 4700 0474 35
44 Lifting eye nut 1 4700 3672 25
45 Plastron 1 4812 0510 82
46 Label "Atlas Copco" 1 4812 0510 25
47 Rivet 3.2x 9.7 mm (Type A) 4 -
0.12x0.38 in.
© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 7

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list BT90

Centrifugal clutch

8 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Spare parts list

No. Description Remark Quantity Part number
1 Retainer ring 1 4700 1500 14
2 Retainer ring 1 4700 1510 21
3 Flange 1 4700 3619 10
4 Spring 2 4700 3619 13
5 Fly weight 2 4700 3619 14
6 Lining 2 4700 3619 15
7 Bearing 1 D604 0001 09
8 Spacer 1 4700 3668 72
9 Clutch 1 4700 3668 73
10 Axle 1 4812 0504 36
11 Screw M6 x 16 mm (DIN 933) 2 4700 5000 13
12 Washer 6.5x10.4 x 2 mm 2 -
0.37 x 0.41 x 0.08 in.
© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 9

8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




Spare parts list BT90

Electric drive unit

10 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Spare parts list

No. Description Remark Quantity Part number
1 Rivet 4 -
2 Terminal 4 4700 9600 65
3 Wire end 12 4700 1801 23
4 Nut M4 (DIN 985) 2 -
5 Nut M16 1 -
6 Screw M12 x 35 mm (DIN 603) 2 -
7 Screw M12 x 130 mm (DIN 931) 1 -
8 Nut M12 (DIN 986) 8 -
9 Handle 2 4700 3656 06
10 Screw M8 x 20 mm (DIN 916) 2 -
11 Coupling 1 4700 3668 03
12 Nut M24 (DIN 439 B) 3 -
13 Rubber cross 1 4700 3668 07
14 Screw M10 x 20 mm (DIN 916) 1 -
15 Nut M10 (DIN 986) 10 -
16 Winch holder 1 4812 0510 31
17 Handle 2 4700 3668 42
18 Angle bar 3 4700 3668 57
19 Shaft 1 4700 3668 58
20 Screw 1 4700 3668 59
21 Pulley 1 4700 3668 60
22 Engine frame 1 4812 0510 33
23 Cover 1 4812 0510 34
24 Cover holder 1 4700 3668 63
25 V-belt 2 4700 3668 65
26 Winch Right hand 1 4700 3668 66
27 Electric motor 1 4700 3668 77
28 Pulley 1 4700 3668 78
29 Motor holder 1 4700 3668 79
30 Switch holder 1 4812 0510 35
31 Box 1 4700 3668 81
32 Breaker 1 4700 3668 84
33 Cable 1 4700 3669 50
34 Screw M6 x 12 mm (DIN 6921) 2 -
35 Screw M8 x 12 mm (DIN 933) 2 -
36 Screw M8 x 22 mm (DIN 933) 2 -
37 Screw M10 x 25 mm (DIN 933) 14 -
38 Screw M12 x 25 mm (DIN 933) 4 -
39 Screw M8 x 20 mm (DIN 933) 2 -
40 Screw M10 x 35 mm (DIN 933) 4 -
41 Screw M4 x 16 mm (DIN 84A) 2 -
42 Screw M5 x 20 mm (DIN 84A) 4 -
43 Nut M5 (DIN 985) 4 -
44 Nut M8 (DIN 985) 6 -
45 Nut M10 (DIN 985) 4 -
46 Washer 8.4x18x 1.5 mm 10 -
0.33 x0.71 x 0.06 in.
47 Washer 10.5x20 x 2 mm 18 -
0.41x0.78 x 0.07 in.
48 Washer 13 x 27 x 2.5 mm 8 -
0.51 x 1.06 x 0.09 in.
49 Electric cable 600 mm 2 47009010 24
23.6in.
50 Plug 1 4700 9400 86

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list

BT90

No. Description Remark Quantity Part number
51 Data plate 1 -
52 Bearing 2 4700 0001 16
53 Gland 1 4700 0010 63
54 Eye 1 4700 4990 92
55 Chock absorber 4 4700 0021 21
56 Guide 1 4700 0324 05
57 Guide 1 4700 0324 10
58 Label 1 4700 0439 86
59 Outlet 1 4700 0443 09
60 Pulley, complete 1 4700 0474 35
61 Screw M8 x 16 mm (DIN 913) 1 -
62 Lifting eye nut M12 (DIN 582) 1 -
63 Stuffing box 2 4700 3693 83
64 Plastron 1 4812 0510 82
65 Label "Atlas Copco" 1 4812 0510 25
66 Rivet 3.2 x 9.7 mm (Type A) 4 -

0.12 x 0.38 in.
12 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




BT90 Spare parts list

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 13
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




Spare parts list BT90

Pneumatic drive unit

14 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




Spare parts list

No. Description Remark Quantity Part number
1 Filter 1 4700 1001 56
2 Seal ring 1 4700 1001 92
3 Coupling 1 4700 1024 44
4 Screw M12 x 130 mm (DIN 931) 1 -
5 Nut M12 (DIN 986) 1 -
6 Handle 2 4700 3635 06
7 Hose L =500 mm 1 4700 3661 52
L =19.68in.
8 Nut M24 (DIN 439 B) 3 -
9 Nut M10 (DIN 986) 8 -
10 Clamp 2 4700 3668 24
1 Winch holder 1 4812 0510 31
12 Handle 2 4700 3668 42
13 Screw 1 4700 3668 59
14 Winch Right hand 1 4700 3668 66
15 Frame 1 4812 0510 36
16 Nipple 1 4700 3668 88
17 Valve 1 4700 3668 89
18 Lubricator holder 1 4700 3698 33
19 Lubricator 1 4700 3698 32
20 Adapter 1 4700 3668 92
21 Adapter 1 4700 3668 93
22 Plug 1 4700 3668 94
23 Cable 1 4700 3669 50
24 Plug 1 4700 3670 06
25 Screw M10 x 25 mm (DIN 933) 6 -
26 Screw M10 x 30 mm (DIN 933) 2 -
27 O-ring 29.8 x 2.62 mm 2 -
1.17 x 0.10 in. (70 shore)
28 Adapter 1 4700 3698 34
29 Washer 10.5x20 x 2 mm 8 -
0.41x0.78 x 0.08 in.
30 Snap hook 1 4700 4990 92
31 Sleeve 1 4700 0471 96
32 Pulley, complete 1 4700 0474 35
33 Rivet 4 4700 1016 63
34 Data plate 1 -
35 Plastron 1 4812 0510 82
36 Label "Atlas Copco" 1 4812 0510 25
37 Rivet 3.2x9.7 (Type A) 4 4700 1858 52
0.12x0.38 in.

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list BT90

Free end section

16 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90

Spare parts list

No. Description Remark Quantity Part number
1 Screw M12 x 130 mm (DIN 931) 2 -

2 Nut M12 (DIN 986) 2 -

3 Handle 2 4700 3635 06
4 Nut M24 (DIN 493 B) 1 -

5 Nut M10 (DIN 986) 8 -

6 Winch holder 1 4812 0510 31
7 Handle 2 4700 3668 42
8 Handle 2 4700 3668 42
9 Winch Left hand 1 4700 3668 43
10 Cable 1 4700 3669 50
11 Screw M10 x 25 mm (DIN 933) 8 -

12 Washer 10.5x 20 x 2 mm 8 -

0.41 x 0.78 x 0.08 in.
13 Eye 1 4700 4990 92
14 Sleeve 2 4700 0471 96
15 Pulley, complete 1 4700 0474 35
16 Plastron 1 4812 0510 25
17 Label "Atlas Copco" 1 4812 0510 82
18 Rivet 3.2 x 9.7 mm (Type A) 4 -
© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 17

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list BT90

Extension

18 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Spare parts list
No. Description Remark Quantity Part number
1 Stud 3 4700 3625 47
2 Angle bar 2 4700 3669 76
3 Angle bar 1 4700 3669 77
4 Holder 1 4812 0510 41
5 Holder 1 4812 0510 42
6 Tube 3 4700 3669 80
7 Spacer 3 4700 3669 81
8 Screw M12 x 35 mm (DIN 933) 4 -

9 Nut M12 (DIN 985) 10 -
10 Washer 13 x27 x2.5 mm 14 -
0.51 x 1.06 x 0.09 in.
© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 19

8-800-555-58-36 www.VibroMotors.ru

info@vibromail.ru




Spare parts list BT90

Outrigger

oo

&

20 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




8-800-555-58-36

www.VibroMotors.ru

BT90 Spare parts list
No. Description Remark Quantity Part number
1 Nut M12 (DIN 986) 6 -

2 Nut M10 (DIN 986) 2 -

3 Drum 2 4700 3669 89
4 Holder 1 4812 0510 43
5 Holder 2 4812 0510 44
6 Hose 245 mm 2 4700 3669 92

9.25in.

7 Tube 2 4700 3635 42
8 Screw M10 x 25 mm (DIN 933) 2 -

9 Screw M12 x 25 mm (DIN 933) 2 -

10 Screw M12 x 30 mm (DIN 933) 8 -
11 Washer 10.5x20 x 2 mm 2 -
0.41x0.78 x 0.08 in.
12 Washer 13 x27 x 2.5 mm 10 -
0.51 x 1.06 x 0.09 in.
© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 21

info@vibromail.ru




Spare parts list BT90

Crown invert bracket for pneumatic screed

22 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Spare parts list
No. Description Remark Quantity Part number
1 Axle 2 4700 1858 41
2 Screw M12 x 130 mm (DIN 931) 2 -

3 Nut M12 (DIN 986) 12 -

4 Nut M20 (DIN 934) Left hand thread 1 -

5 Hose 1 4700 3661 52
6 Nut M24 (DIN 439 B) 4 -

7 Clamp 2 4700 3668 24
8 Screw 1 4700 3668 59
9 Guide 2 4700 3669 59
10 Guide 2 4700 3669 60
11 Angle bar 3 4700 3669 61
12 Angle bar 3 4700 3669 62
13 Holder 2 4812 0510 45
14 Screw 1 4700 3669 64
15 Nut 1 4700 3669 65
16 Shaft 1 4700 3669 66
17 Washer 1 4700 3669 67
18 Washer 1 4700 3669 68
19 Screw M12 x 35 mm (DIN 933) 6 -

20 Nut M20 (DIN 934) 1 -

21 Washer 13 x24 x2.5mm 12 -

0.51x0.94 x 0.09 in.
22 Pin 3.5x90 mm 1 -
0.14 x 3.54 in.
© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 23

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list BT90

Electric or petrol screed sections

1 meter (3.2 ft)

24 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Spare parts list
No. Description Remark Quantity Part number
1 Screw M12 x 130 mm (DIN 931) 2 -

2 Screw M12 x 45 mm (DIN 603) 4 -

3 Nut M12 (DIN 986) 18 -

4 Eccentric 4 4700 3639 37
5 Screw M8 x 20 mm (DIN 916) 4 -

6 Coupling 2 4700 3668 03
7 Sleeve 1 4700 3668 04
8 Screw 1 4700 3668 05
9 Nut M24 (DIN 439 B) 2 -

10 Rubber cross 1 4700 3668 07
1 Holder 1 4700 3668 08
12 Holder 1 4700 3668 09
13 Holder 2 4812 0510 37
14 Screw M10 x 20 mm (DIN 916) 2 -

15 Nut M10 (DIN 986) 4 -

16 Angle bar 3 4700 3668 01
17 Shaft 1 4700 3668 02
18 Tube 1 4812 0510 38
19 Screw M10 x 40 mm (DIN 933) 4 -

20 Screw M12 x 70 mm (DIN 931) 2 -

21 Screw M12 x 30 mm (DIN 933) 4 -

22 Screw M12 x 80 mm (DIN 931) 2 -

23 Washer 10.5x20 x 2 mm 4 -

0.41x0.79 x 0.07 in.
24 Washer 13 x27 x 2.5 mm 20 -
0.51 x 1.06 x 0.09 in.

25 Label "BT 90" 2 4812 0510 48
26 Bearing 2 4700 0001 16
27 Guide 2 4700 0324 05
28 Guide 2 4700 0324 10
29 Washer 2 4700 0435 67

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 25

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




BT90

Spare parts list

2 meter (6.5 ft)

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27

26

www.VibroMotors.ru info@vibromail.ru

8-800-555-58-36




BT90

Spare parts list

No. Description Remark Quantity Part number
1 Screw M12 x 130 mm (DIN 931) 2 -

2 Screw M12 x 45 mm (DIN 603) 4 -

3 Nut M12 (DIN 986) 32 -

4 Eccentric 8 4700 3639 37
5 Screw M8 x 20 mm (DIN 916) 8 -

6 Coupling 2 4700 3668 03
7 Sleeve 1 4700 3668 04
8 Screw 1 4700 3668 05
9 Nut M24 (DIN 439 B) 2 -

10 Rubber cross 1 4700 3668 07
1 Holder 1 4700 3668 08
12 Holder 1 4700 3668 09
13 Holder 4 4812 0510 37
14 Screw M10 x 20 mm (DIN 916) 2 -

15 Nut M10 (DIN 986) 8 -

16 Angle bar & 4700 3668 14
17 Shaft 1 4700 3668 15
18 Tube 1 4812 0510 39
19 Screw M10 x 40 mm (DIN 933) 8 -

20 Screw M12 x 35 mm (DIN 933) 4 -

21 Screw M12 x 70 mm (DIN 931) 2 -

22 Screw M12 x 30 mm (DIN 933) 12 -

23 Screw M12 x 80 mm (DIN 931) 1 -

24 Washer 10.5x 20 x 2 mm 8 -

0.41 x0.78 x 0.08 in.
25 Washer 13 x27 x2.5mm 34 -
0.51x1.06 x 0.09 in.

26 Label "BT 90" 2 4812 0510 48
27 Bearing 4 4700 0001 16
28 Guide 2 4700 0324 05
29 Guide 2 4700 0324 10
30 Washer 4 4700 0435 67
© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 27

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




BT90

Spare parts list

3 meter (9.8 ft)

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27

28

www.VibroMotors.ru info@vibromail.ru

8-800-555-58-36




BT90 Spare parts list
No. Description Remark Quantity Part number
1 Screw M12 x 130 mm (DIN 931) 2 -

2 Screw M12 x 45 mm (DIN 603) 4 -

3 Nut M12 (DIN 986) 45 -

4 Eccentric 12 4700 3639 37
5 Screw M8 x 20 mm (DIN 916) 12 -

6 Coupling 2 4700 3668 03
7 Sleeve 1 4700 3668 04
8 Screw 1 4700 3668 05
9 Nut M24 (DIN 439 B) 2 -

10 Rubber cross 1 4700 3668 07
1 Holder 1 4700 3668 08
12 Holder 1 4700 3668 09
13 Holder 6 4812 0510 37
14 Screw M10 x 20 mm (DIN 916) 2 -

15 Nut M10 (DIN 986) 12 -

16 Angle bar & 4700 3668 17
17 Shaft 1 4700 3668 19
18 Tube 1 4812 0510 40
19 Screw M10 x 40 mm (DIN 933) 12 -

20 Screw M12 x 35 mm (DIN 933) 8 -

21 Screw M12 x 70 mm (DIN 931) 2 -

22 Screw M12 x 30 mm (DIN 933) 20 -

23 Screw M12 x 80 mm (DIN 931) 6 -

24 Washer 10.5x20 x 2 mm 12 -

0.41 x0.78 x 0.08 in.

25 Washer 13 x27 x2.5mm 48 -

0.51x1.06 x 0.09 in.

26 Label "BT 90" 2 4812 0510 48
27 Bearing 6 4700 0001 16
28 Guide 2 4700 0324 05
29 Guide 2 4700 0324 10
30 Washer 6 4700 0435 67

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 29

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list BT90

Pneumatic screed sections

1 meter (3.2 ft)

30 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Spare parts list

No. Description Remark Quantity Part number
1 Hose L =190 mm 1 4700 3661 52
L=7.48in.
2 Clamp 1 4700 1854 57
3 Screw M12 x 130 mm (DIN 931) 2 -
4 Screw M12 x 45 mm (DIN 603) 4 -
5 Nut M12 (DIN 986) 18 -
6 Sleeve 1 4700 3668 04
7 Threaded rod 1 4700 3668 05
8 Nut M24 (DIN 439 B) 2 -
9 Holder 1 4700 3668 08
10 Holder 1 4700 3668 09
11 Holder 2 4812 0510 37
12 Locknut M10 (DIN 986) 3 -
13 Angle bar 3 4700 3668 01
14 Tube 1 4812 0510 38
15 Vibrator 2 4700 3668 20
16 Tube 1 4700 3668 21
17 Clamp 1 4700 3668 24
18 Screw M10 x 30 mm (DIN 933) 4 -
19 Screw M12 x 65 mm (DIN 931) 2 -
20 Screw M12 x 70 mm (DIN 931) 2 -
21 Screw M12 x 30 mm (DIN 933) 4 -
22 Screw M12 x 80 mm (DIN 931) 2 -
23 Washer 10.5x20 x 2 mm 4 -
0.41 x0.79 x 0.08 in.
24 Washer 13 x27 x 2.5 mm 22 -
0.51 x 1.06 x 0.09 in.
25 Label "BT 90" 2 4812 0510 48
26 Guide 1 4700 0324 05
27 Guide 2 4700 0324 10
28 Washer 2 4700 0435 67
© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 31

8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




Spare parts list BT90

2 meter (6.5 ft)

32 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Spare parts list
No. Description Remark Quantity Part number
1 Hose L =190 mm 1 4700 3661 52

L=7.48in.

2 Clamp 1 4700 1854 57
3 Screw M12 x 130 mm (DIN 931) 2 -

4 Screw M12 x 45 mm (DIN 603) 4 -

5 Nut M12 (DIN 986) 32 -

6 Sleeve 1 4700 3668 04
7 Threaded rod 1 4700 3668 05
8 Nut M24 (DIN 439 B) 2 -

9 Holder 1 4700 3668 08
10 Holder 1 4700 3668 09
1 Holder 4 4812 0510 37
12 Locknut M10 (DIN 986) 6 -

13 Angle bar 3 4700 3668 14
14 Tube 1 4812 0510 39
15 Vibrator 4 4700 3668 20
16 Tube 1 4700 3668 22
17 Clamp 1 4700 3668 24
18 Screw M10 x 30 mm (DIN 933) 6 -

19 Screw M12 x 35 mm (DIN 933) 8 -

20 Screw M12 x 65 mm (DIN 931) 4 -

21 Screw M12 x 70 mm (DIN 931) 2 -

22 Screw M12 x 30 mm (DIN 933) 8 -

23 Screw M12 x 80 mm (DIN 931) 4 -

24 Washer 10.5x20 x 2 mm 6 -

0.41 x0.79 x 0.08 in.
25 Washer 13x27 x2.5mm 38 -
0.51 x 1.06 x 0.09 in.

26 Label "BT 90" 2 4812 0510 48
27 Guide 2 4700 0324 05
28 Guide 2 4700 0324 10
29 Washer 4 4700 0435 67

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 33

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list BT90

3 meter (9.8 ft)

34 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




BT90 Spare parts list
No. Description Remark Quantity Part number
1 Hose L =190 mm 1 4700 3661 52

L=7.48in.

2 Clamp 1 4700 1854 57
3 Screw M12 x 130 mm (DIN 931) 2 -

4 Screw M12 x 45 mm (DIN 603) 4 -

5 Nut M12 (DIN 986) 46 -

6 Sleeve 1 4700 3668 04
7 Threaded rod 1 4700 3668 05
8 Nut M24 (DIN 439 B) 2 -

9 Holder 1 4700 3668 08
10 Holder 1 4700 3668 09
1 Holder 6 4812 0510 37
12 Locknut M10 (DIN 986) 8 -

13 Angle bar 3 4700 3668 17
14 Tube 1 4812 0510 40
15 Vibrator 6 4700 3668 20
16 Tube 1 4700 3668 23
17 Clamp 1 4700 3668 24
18 Screw M10 x 30 mm (DIN 933) 8 -

19 Screw M12 x 35 mm (DIN 933) 8 -

20 Screw M12 x 65 mm (DIN 931) 6 -

21 Screw M12 x 70 mm (DIN 931) 2 -

22 Screw M12 x 30 mm (DIN 933) 16 -

23 Screw M12 x 80 mm (DIN 931) 6 -

24 Washer 10.5x20 x 2 mm 8 -

0.41 x 0.79 x 0.08 in.
25 Washer 13x27 x2.5mm 55 -
0.51 x 1.06 x 0.09 in.

26 Label "BT 90" 2 4812 0510 48
27 Guide 2 4700 0324 05
28 Guide 2 4700 0324 10
29 Washer 6 4700 0435 67

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27 35

8-800-555-58-36

www.VibroMotors.ru

info@vibromail.ru




Spare parts list

BT90

Kits
Service kit, Honda GX 270

One year service kit
Part number 3382 1001 00

Description Remark Quantity Part number
Air filter 1 4700 9374 99
Gasket For oil dipstick 1 4700 2383 03
Starting rope 1 4700 2393 74
Spark plug 1 4700 9242 42
Gasket For valve cover 1 3382 1000 22
36 © 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru




Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

© 2011 Atlas Copco Construction Tools AB | No. 9800 1188 01 | 2011-12-27

] www.atlascopco.com
8-800-555-58-36 www.VibroMotors.ru info@vibromail.ru



http://www.atlascopco.com

